



CULLMAN
REGIONAL

PHYSICIAN'S ORDERS

NAME:
ROOM NO:
(ADDRESS)
HOSP. NO.
PHYSICIAN

Another brand of drug identical in form and content may be dispensed unless checked.

Dr. Randall Quinn Standing Orders

1. Tylenol 650 mg Po or PR q 4 hours PRN pain or fever > 101°F
2. Zofran 4 mg IV q 4 hours PRN nausea
3. Lactulose 30 cc Po q 6 hours PRN constipation, if no results give 1 Dulcolax supp
4. Maalox 30 cc Po q 4 hours PRN indigestion
5. Imodium 2 tabs Po initially – PRN severe diarrhea, then 1 tab Po q 4 hours PRN diarrhea
6. Robitussin DM 10 cc Po q 4 hours PRN cough
7. Trazodone 25 mg Po q hs PRN sleep, may repeat x 1
8. Clonidine 0.1 mg Po PRN new Systolic BP > 200 (except if patient has new CVA this admit) may repeat in one hour if Systolic BP > 200 x 1, then notify MD if Systolic BP > 180
9. Call MD on call for new heart rate > 150 or < 50, Systolic BP > 220 or < 80, temp > 101.5°F
10. May use Lidocaine 2 cc with 1-2 gram Rocephin IM injection
11. Call MD if new temp > 101.5°F with no recent workup
12. If current order for Albuterol treatment, may give one extra Albuterol 2.5 mg nebulized treatment for wheezing/SOB. May check saturation per Respiratory and notify MD if SaO₂ < 88% or no result from treatment. While calling MD, patient may be placed on O₂ NC 2 L for Sat's < 90%.
13. Obtain EKG and give 0.4 mg Nitroglycerin SL PRN new angina; notify MD if pain not relieved promptly. Hold NTG for Systolic BP < 90
14. Automatically pull old charts at time of admission
15. T-pump PRN
16. May insert foley PRN for signs of urinary retention
17. Notify MD for K+ < 3.1

MD Signature: _____ Date & Time: _____

DO NOT USE: U IU QD QOD MS MSO₄ MgSO₄

Reviewed: 12/04/13

Page 1 of 1